
HG3500 Series Electric Generator - General Assembly



Ref # Part # Description Qty Context Note 
1 0064921 Carrier, assembly 1

2 Engine Subaru OHC 1 Note A

3 0051094 Isolator 4

4 0064949 Adapter, engine 1

5 0000901.01 Bolt whz 5/16-24 x .63 4

6 0065131 Stator 3.5 KW 60 HZ 1

6A 0063998 Connector, stator 1

6B 0063999 Connector hsg set panel 1

7 0065132 Rotor 3.5 KW 1

8 0050608 Bolt, hex 5/16-24 x 7.75 1

9 Washer, lock 5/16 3 Note B

10 0065133 Endbell Wired 1

10A 0065134 Capacitor 2

10B 0062745 Brush Cover 1

11 0065153 Bolt, HWH 1/4-20 x 5.50 1

12 0008854 Lug, ground 1

13 0040832 Nut, nyloc 1/4-20 4

14 Bolt, 5/16-18 x 1-1/4 1 Note B

15 0057254 Nut, hex flg 5/16-18 6

16 0048736 Nut, nyloc 5/16-18 2

17 0064027 Assembly, ground wire 4

18 Washer, star external 5/16 7 Note B

19 Bolt, hex 5/16-18 x 3/4 1 Note B

20 0047796 Spacer .38 ID 2

21 0064993 Muffler 2

22 0062566 Gasket 1

23 Bolt, 5/16-18 x 1 1/2 1 Note B

24 0063245 Panel, wired 1

24A 0049071 Circuit Breaker 20 amp 4

25 0062462 Screw #6-20 x .38 Type B 1

26 0063975 Shield, heat 2

27 Fuel tank assembly 1 Note C

27A 0061817 Fuel Gauge/Screws 2

27B 0061942 Strainer Basket 4

27C 0061816 Fuel Cap 1

27D 0061811 Fuel Shut Off 1

27E 0061876 Filter, fuel valve and washer 1

27F 0061875 Nut, fuel valve 1

28 Bolt, 1/4-20 x 1 1 Note B

29 Washer, flat 5/16 4 Note B

30 0063164 Spacer, handle bracket 2



Ref # Part # Description Qty Context Note 
31 0064934 Handle 1

32 Bolt, 5/16-18 x 2 1 Note B

33 0061393 Nut whz 8mm 1

34 0049743 Isolator 1

35 0063771 Wheel 3

36 Bolt, 5/16-18 x 1.00 2 Note B

37 0055894 Foot rubber 2

38 Washer, flat 3/8 2 Note B

39 0062174 Lanyard 2

40 0064138 Screw, #10 x .75 1

41 Bolt, 3/8-16 x 4.25 4

42 0057578 Nut, nyloc 3/8-16 2

43 0062433 Spacer .38 ID 2

44 0062502 Pin, release 2

45 0058955 Cap, plastic 1

46 0007767 Assembly, ground wire 2

47 0001537 Screw HSW #8 x .38 1

48 Bolt, 1/4-20 x 1.50 1 Note B

49 Washer, flat 1/4 2 Note B

50 0063976 Bracket, foot 2

51 0055982.01 Cord retainer 2

52 0038984 Screen, spark 2

987000359 Operator's Manual 1

099950001051 Bottle of Lubricant (10W30) 1

099950002061 Data Label 1

099950002062 Logo Label 1


